

CONFIRMATION

Nordic Ecolabelling of Floor coverings (v 6.4)

Ädelträtilja Anrökt Ek Hårdvaxoljad

supplied by **Almedals Trägolvsaktiebolag**

RISE Research Institutes of Sweden AB received from Almedals Trägolvsaktiebolag a product sample which is representative of the manufactured product. It has been tested in accordance with relevant test method (ISO 16000-9), see test report 8P02728-03-5, dated 2018-08-22.

The test results prove that the product qualifies for **Nordic Ecolabelling of Floor coverings (v 6.4)** requirements in O33 Emissions from floor covering, by complying with:

	TVOC (μg/m³)	SVOC (µg/m³)	Formaldehyd (µg/m³)
Limit values after 28 days in wooden flooring	≤ 300	≤ 100	≤ 60
Test results	< 10	< 5	< 5

RISE Research Institutes of Sweden AB Chemistry and Materials - Chemistry

Maria Rådemar